SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,30 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.18 dBm) ™M1[1] 15.09 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.899 MHz 17.18 dam nd8 down 9.57 MHz ML 7DE.B10 MHz 15.89 dam nd8 down 9,85 WHZ
T 1 702.545 MHz -8.72 dBm nd8 26.00 dB TL L 702.525 MHz -10.43 dBm n 26,00 d8
T2 1 712.315 MHz -8.19 dBm Q factor 73.3 T2 1 712.375 MHz -9.89 dBm Q factor 72.0
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Middle Channel / 1.4MHz / 64QAM

Middle Channel /

3MHz / 64QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,30 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 100 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
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CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.0608 MHz 13.13 dam nd8 down 1.2336 MHz ML 70B.1294 MHz 14.71 dBm nd8 down 2,997 MRz
T 1 706.8816 MHz -12.84 dam nd8 26.00 dB TL L 706.0015 MHz -11.60 dam 26,00 d8
T2 1 708.1154 MHz -12.60 dém Q factor 573.2 T2 1 70B.99BS MHz -11.52 d8m 236.3
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Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 11,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 300 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.502 MHz 12.86 dsm nd8 down 4.895 MHz ML 7DE.559 MHz 14,79 dam nd8 down 9,89 WHZ
T 1 705.042 MHz -12.80 dbm nd8 26.00 dB TL L 702.525 MHz -11,33 dbm n 26.00 d8
T2 1 709.938 MHz -12.80 dém Q factor 144.1 T2 1 712.415 MHz -11.58 dam Q factor 71.6
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 272 | 273 | 453 | 4.46 | 9.07 | 8.99 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.73 - 4.50 - 9.03 - - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2215B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

G o)
Ref Level 30.00 dém  Offset 11,30 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.30 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 707.6504 MHz 15.10 dBm ML 707.6427 MHz 14.45 dBm
TL 1 706.95734 MHz 8.09 deém Oce Bw 1.085314685 MHz TL 1 706.95455 MHz 6.86 dBm Oce Bw 1.090909091 MH2z
T2 1 708.04266 MHz 8.08 dbm T2 1 70B.04545 MHZ 7.80 dBém
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Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

Spectrum - vectrum o
Ref Level 30.00 GBm  Offset 11,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.45 dBm) MiL1] 15.54 dBm)
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" - } 2.721278721 MHz| K‘ Occ Bw 2.727272727 MHz|
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CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.3262 MHz 16.45 dam ML 707.1164 MHz 15.54 dam
T 1 706.14535 MHz 9.59 dBm Oce Bw 2.721278721 MHz TL L 706.13936 MHz .99 dBm Oce Bw 2.727272727 MHz
T2 1 708.86663 MHz 9.81 dam T2 1 708.86663 MHZ 7.72 dam
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Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I ]

ectrum -
Ref Level 30.00 GBm  Offset 11,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 14.83 dBm) MiL1] 14.76 dBm)
2 " 706.29100 MHz o 706.99100 MHZ]
r Occ Bw 4.525474525 MHz| ¥ Occ Bw 4.455544456 MHz|
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.291 MHz 14.83 dam ML 706.991 MHz 14,79 dBm
T 1 705.23227 MHz .07 dBm Oce Bw 4.525474525 MHz TL L 705.26224 MHz 8.19 dBm Oce Bw 4.455544456 MHz
T2 1 709.75774 MHz 8.53 dam T2 1 709. 71778 MHz 8.01 dam
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2215B

LTE Band 12

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,30 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 300 khz
o att 30de SWT  126ps @ VBW 1MHz  Mode Auta FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.60 dBm) 16.93 dBm)
0 M1 704.5830 MHzZ| - 708.9990 MHz
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I A R 2
10d 7 ¥ 104d
i [ \ A
o 1 0
-10 7 -10 d '\
CF U s ey T 2 o . A
A e Ay e BN
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 704.583 MHz 16.60 dBm ML L 7DB.099 MHz 16.93 dBm
TL 1 703.0045 MHz 10.09 dBm Occ Bw 9.070925071 MHz TL L 703.0045 MHz 9.96 dBm Occ Bw 5.991008991 MHz
T2 1 712.0754 MHz 9.97 dom T2 1 711.9958 MHz 9.78 dém
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ctrum pectrum
Ref Level 30.00 GBm  Offset 11,90 db @ RBW 30 kHz RefLevel 20,00 dBm  Offset 11,30 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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™M1[1] 14.54 dBm) 14.95 dBm)
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 707.7378 MHz 14.54 dBm ML 706.6648 MHz 14.95 dBm
TL 1 705.95734 MHz 7.45 dam Occ 8w 1.088111888 MHz TL L 706.13337 MHz 8.52 dam Occ 8w 2.733266733 MHZ
T2 1 708.04545 MHz 7.27 dBm T2 1 708.66663 MHZ 8.37 dBm
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[ 64QAM

Middle Channel / 10MHz / 64QAM

L I

ectrum - ctrum
Ref Level 30.00 GBm  Offset 11,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 300 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.438 MHz 12.12 dam ML 7DE.B10 MHz 14.46 dBm
T 1 705.26224 MHz 7.00 dBm Oce Bw 4,495504496 MHz TL L 702.9845 MHz 7.79 dBm Oce Bw 9.030969031 MHz
T2 1 709.75774 MHz 7.37 dam T2 1 7120155 MHz 8.39 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum L

Ref Level 23.00 dBm  Offset 11.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23,00 dBm Offset 11.30 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr

20 dbiiGhack m a | SPURIHECHBEKADS AARS
Line _$PURIOUS INE_ABS PABS / H Line 'PIIH}G\\ 5_LINE_ABS, PASES
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-70 dBm -70 dBm

Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3008 pts Stop 725.0 Mz

Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions

___Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698.88666 MHz -24.01 d&m -11.01 d8 714.000 MHz 716.000 MHz 100.000 kHz 715,78122 MHz 19.60 dBm -10.40 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99565 MHz -29.43 dbm -16.43 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,00125 Wz -32.26 dBm -19.26 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.23477 MHz 20.16 dem -9.94 db 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -31.06 dbm -18.06 dB

i J ) e i (] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 23.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 23,00 dém  Offset 11.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbieitFhack 5 RIRECHBEKABS _ T
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Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£50.000 MHz 698,500 MHz 100,000 kHz 698,89555 MHz -31.23 dém -18.23 d& 714.000 MHz 716.000 MHz 100.000 kHz Tiesse18 i 12.33 dBm -1?WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,98037 MHz -34.34 dém -21.34 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 04341 MHZ 32.01 dBm 1901 de
£99.000 MHz 701,000 MHz 100,000 kHz £09,99600 MHz 12.20 dBm -17.80 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 29.34 dBm S TETYT
.
i J1 £
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FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 23.00 dBm  Offset 11.30 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698.87777 MHz -29.61 d&m -16.61 dé 714.000 MHz 716.000 MHz 100.000 kHz 715,73526 MHz 19.12 dBm -10.98 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99735 MHz -30.61 dbm -17.61d8 716,000 MHz | 716,100 MHz 30.000 kHz 716,00305 Mz -32.25 dBm -19.25 dB
£99.000 MHz 701,000 MHz 100,000 kHz £09,26074 MHz 19.09 dBm -10.91 dB 716.100 MHz 725,000 MH2 100.000 kHz 716.11334 MHzZ -30.10 dBm -17.10 dB
.
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 23.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 23,00 dém  Offset 11.30 dB Mode Autg Sweep
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__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.86888 MHz -30.47 dém -17.47 d 714.000 MHZ 716.000 MAz 100.000 kHz H_?ES MAz 11.01 dBm -18W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,97288 MHz -33.85 dém -20.85 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 08297 MHz 36.12 B 2aiode
£99.000 MHz 701,000 MHz 100,000 kHz £09,83816 MHz 11.37 dBm -18.63 dB 716.100 MHz 725000 MHz 166 D00 kHz 216.11934 MHz 32.99 dBm ~16.59 db,
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

&

Ref Level 23.00 dBm  Offset 11.30 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 23,00 dBm Offset 11.30 dg
SGL Count 100/100

Mode Auto Sweep
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___Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£690.000 MHz 598,900 MHz 100.000 kHz 698.89555 MHz -29.42 dém -16.42 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.73127 MHz 18.08 dBm -11.92 d8
£98.900 MHz | 699,000 MHz 30,000 kHz 698,39476 MHz -30.60 dbm -17.60 d& 716,000 MHz | 716,100 MHz 30.000 kHz 71602742 WHz -31.30 dBm -13.30 dB
£99.000 MHz 701,000 MHz 100.000 kHz 699.25075 MHz 18.35 dém -11.65 dB 716.100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz 30,44 dBm C17.44 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 23.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 23,00 dém  Offset 11.30 dB Mode Autg Sweep
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___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£50.000 MHz 698,500 MHz 100,000 kHz 698,88666 MHz -30.35 dém -17.35 d& 714.000 MHz 716.000 MHz 100.000 kHz T1ea0i68 i 10.01 dBm -19W|
598.900 MHz 699,000 MHz 30.000 kHz 698.98586 MHz -33.82 dBm -20.82 dB 716.000 MHz 716,100 Mz 30,000 kHz 71507148 MHe 3533 dom 2233 db
599.000 MHz 701.000 MHz 100.000 kHz 69988412 MHz 10.53 dBm -19.47 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -31.95 dbm -18.95 db
T
)i i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-10 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 23.00 dBm  Offset 11.30 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 23,00 dBm Offset 11.30 dg
SGL Count 100/100

Mode Auto Sweep

(@1 avgPwr

2021 01:25:22

D

@1 AvgPwr
20 dbiiGhack m T | SPURIHECHUEKABS AARS
Line _$PURIOUS INE_ABS PABS |ff-\ Line _$PURIOUS ]r:h ABS, PASES
10 dBm - ] 10 dBm f \
0 dem ’ \ 0 dem ‘
-10 dBm: -10 dBm |
SPURIOUS_LINE_ABS_ ,’
-20 d8m 20 dem
-30 dem / \ﬂx -30 dBm .\ J’“.J‘ 1\
-40 dBm: '\/ ‘\-‘4{'[;\\ 'FEI dem [ lw[‘ \/JL‘
M \ .}J A
SO.da / 'N’ﬂ‘\’ —EUW
-60 dam -60 dem
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts stop 702.0 Mtz | || Start 715.0 MAz 3008 pts Stop 725.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -23.44 dBm -10.44 de 712.000 MHz 716.000 MHz 100.000 kHz 715.74675 MHz 20.01 dBm -2.00 dg
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690.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -29.71 dBm -16.71 dB 713.000 MHz 716,000 MHz 100,000 kHz 713.75674 MHz 5.20 dbm —21.71 dB
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.
)i i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-12 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

LTE Band 12/

3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

23:53:44

ectrum = s um 7
Ref Level 23.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 23,00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 T | SPURIMECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS | (.\ Line _$PURIOUS ”ﬁ ABS, PASES
10 dem b 10dBm
| [
0 dam l \ 0dem I
-10 dbm -10 dem ;
SPURIOUS_LINE ABS_ H j
-20 dBm ; 20 dem
30 dem ,'Fj 1 -30 dBm
AN f f
-40 dBm - F i | -40 dBm B i 2
/ » | W”I ]
- S\ “ ;‘J ool Mo
-60 dam -60 dem
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,99555 MHz -29.3% dém -16.39 d& 713.000 MHz 716,000 MHz 100.000 kHz 71576773 MHz 17.28 dBm -12.72 dB
£58.500 MHz £93.000 MHz 30.000 kHz £98,99635 MHz -23.69 dém -10.69 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00534 MHz 2533 dBm J12.33 08
£99.000 MHz 702,000 MHz 100,000 kHz £09,23526 MHz 18.21 dBm -11.79 dB 716.100 MHz 725000 MHz 166 D00 kHz 216.11334 MHz 32.03 dBm ig03 B
.
I - I 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.30 dB

Mode Auto Sweep

Spectrum

Ref Level 23.00 dém Offset 11.30 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 dvgPwr
20 dbieitFhack 5 T | SPURIGIECHBEKABS AP
Line _$PURIOUS_} INE_ABS PABS | Line _$PURIOUS_LINE_|ABS, PASS
10 dBm T 10 dBm
(MWW P,
0 dBm J \ dem \\
-10 dBm: t 10 dBm T
SPURIOUS_LINE_ABS_ J WI
-20 dem 1 20 dBm l
E ) -30 dB
30 dem = ”R—v m b\
-40 dem —= P -40 dBm e
i m/_.-‘/ ﬂ\"—ﬁ -
50-6l8 -50 dBm
-60 dém -60 dBm
-70 dBm -70 dem
Start 690.0 MHz 5003 pts stop 702.0 mHz | ||[Start 715.0 Mhz 3003 pis Stop 725.0 Mnz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
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SPURIOUS_LTNE ABS_ \ 1
-20 dem i H|lf 50 s 4
‘ "
-30 dem L - 30 dBm IT.,._‘
Bm — rH -40 dBm B
|
50 dem 50 dBm
-0 dem -60 dem
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||[Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
£50.000 MHz 698,500 MHz 100,000 kHz 698,89555 MHz -35.25 dBm -22.25 d& 706.000 MHz 716.000 MHz 100.000 kHz 711.87912 MHz 3.34 dBm -26.66 dB
598.900 MHz 699,000 MHz 30.000 kHz 698.99705 MHz -36.94 dBm -23.54 dB 716,000 MH= 716,100 Mz 30,000 kHz 71501124 e 3759 dom ~24.88 db
599.000 MHz 709.000 MHz 100.000 kHz 70367033 MHz 3.59 dBm -26.41 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -34.66 dBm -21.66 dB
T
)i i )
00:31:36 27
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

&

s um

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvgPwr

SGL Count 100/100

Ref Level 23,00 dBm Offset 11.30 dg

Mode Auto Sweep

(@1 avgPwr

20 dbimitdhack 5 | SPURIMECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES r
10 dBm \ 10 dBém I i
0 dm & 0 dem } ‘l
-10 dBm - -10 dem !
SPURIOUS_LINE ABS_ { \l )J \
-20 dBm J L 20 dem j l
30 dem ![ T -30 dBm : *1
40 dBm i 40 dBm /
4 U\M My \ I’L/ J\Jf ‘\\\
Sode {lrs b el fopn e |8 e o 1y ¥ T
-60 dam -60 dem
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -38.63 dém -25.63 dB 706.000 MHz 716,000 MHz 100.000 kHz 71530560 MHz 16.00 dBm -11.10 d&
£58.500 MHz £93.000 MHz 30.000 kHz 698,98916 MHz -38.30 dém -25.30 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00465 MHZ 38.23 dBm 2523 dB
599.000 MHz 709.000 MHz 100.000 kHz 699 60440 MHz 19.54 dém ~10.46 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -39.74 dbm -26.74 dB
.
I - I 1 o
00:50:49 Date: 2
Spectru :%:‘ Spectrum 7
Ref Level 23.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 23,00 dém  Offset 11.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbieitFhack 5 | SPURIGIECHBEKABS VT
Line EPURIOUS INE ABS PABS Line SPURIOUS, INE_ABS PASS
10 dem: 10 dBm
0 dBm e Artrr Tt el LYY, e 0 ’ e P e .
-10 dBm l -1p dem
SPURIOUS_LINE ABS_ \ 1
-20 dBm i | R 4
] allk |
30 dem __.L('/ L[l 450 dem .
-4g da S E— | 40 dBm lr«.\— .
50 dem 50 dBm
50 dBm 60 dBm
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||('Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALil Rangelow | Rangeup | RBW | Frequenc: | pPowerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 698,88666 Mnz ~36.19 dém -23.19 d& 706.000 Mz | 716,000 MMz 100,000 Kiz TR 269 aBm _27m|
£58.500 MHz £93.000 MHz 30.000 kHz £98,98217 MHz -39.41 dém -26.41 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01264 MHz 38.10 dBm 2510 de
£59.000 MHz 709.000 MHz 100.000 kHz 70246154 MHz 2.80 dem -27.20 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.52233 MHz -35.01 dBm -22.01 dB
]" T
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ssamonias. FCC RADIO TEST REPORT Report No. : FGOD2215B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 23.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 23,00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 avgpwr

20 doimit Ghack m | SPURIpIECHIGKAES e
Line _$PURIOUS INE_ABS PABS WI Line SPURIOUS_LINE_ABS. PASES F

10 dBm \ 10 dBém ’l \

0 dm \ 0 dem / 1

-10 dam | -10 dBm |

SPURIOUS_LINE ABS_ | \ | \

-20 dBm ‘I =20 dBm L

in I
-30 dBm f \ -30 dBm: f

-40 dem -40 dBm f.
!
v AL _ . T

-60 dBm -60 dBm

-70 dBm -70 dem

Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz

Spurious EmissiuT; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -41.60 d&m -28.60 d& 706.000 MHz 716.000 MHz 100.000 kHz 71543556 MHz 17.70 dBm -12.30 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99765 MHz -40.74 dBm -27.74 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,01244 MHz -43.12 dBm -30.12 dB
£99.000 MHz 709,000 MHz 100,000 kHz £99,57443 MHz 17.62 dBm -12.38 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -43.17 dbm -30.17 dB

Il ) - i 1

01:08:23 5

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 23.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 23,00 dém  Offset 11.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbieitFhack 5 | SPURIGIECHBEKABS T
Line EPURIOUS INE_ABS PABS Line SPURIOUS, INE_ABS PASS
10 dem: 10 dBm
0 dém e l 0 u‘u e A
-10 dem 1l -1p dem \
SPURIOUS_LINE ABS_ ! |
-20 dBm i {L 30 dem
I‘ |
-30 dBm ‘V( - /30 dBm .\
e 40 a8 P
L - m ]
50 dem 50 dBm
50 dBm 60 dBm
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||[Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,52213 MRz ~36.07 dBm -23.07 08 08 D0n MHE | 716 PtD iz 100,000 Kiz R Lot dbm -zaﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99755 MHz -40.25 dem -27.25 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 04001 MHz 40 04 dBm 2704 dB
599.000 MHz 709.000 MHz 100.000 kHz 703 45055 MHz 1.85 dBm -28.15 dB 716.100 MHz 725,000 MHz 100.000 kHz 716,17557 MHz -36.23 dBm -23.29 dB
.
I 1 i
o1 =38 27 01:15:17
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Conducted Spurious Emission

LTE Band 12/ 1.4MHz

5p T|[ spect i
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
N -20 dBm
-30 dBm
-40 dBm
. - e S AP | ) I W Y RS
-50 dBm
-y
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 630.97947 MHz -58.22 dBm -45.22 dB 30.000 MHz 690.000 MHz 100.000 kHz 629.47958 MHz -58.23 dBém -45.23 dB
725,000 MHz 1.000 GHz 100.000 kHz 9£3.73341 MHz -57.54 dBm -44,54 dB 725,000 MHz 1,000 GHz 100.000 kHz 995, 12534 MHz -57.35 dBm -44,35 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.97 dBm -32.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98575 GHz -47.00 dBm -34.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92026 GHz -42.83 dBm -29.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42,97 dBm -29.97 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99550 GHz -43,50 dBm -30.52 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99500 GHz -43,39 dBm -30.39 d&
_—
)i 2 )i w

Highest Channel / QPSK

Spectrum mq“
Ref Level 0.00 dBm Offset 11.30 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBém
. . et WP
-50 dém
"
-70 dB
-80 de
-90 des
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 631.07946 MHz -58.23 dBm -45.23 dB
725.000 MHz 1,000 GHz 100.000 kHz 981,17842 MHz -57.53 dBém -44.53 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.37 dBm -33.37 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.95976 GHz -42,91 dém -29.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.97951 GHz -43.58 dBm -30.58 dB
i
JU J (] b
Date: 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

LTE Band 12 / 3MHz

pectrum v || Spectrum
Ref Level 0,00 dem  Offset 11.30 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,30 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PARS
ine $PURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
JS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
v . e S Y R ) e S SN R
-50 derr -50 dBm
— 'y
70 dB =70 dBm
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 650,000 MHz 100.000 kHz 622.98008 MHz -58.07 dBm -45.07 dB 30,000 MHz 690.000 MHz 100,000 kHz 635.77911 MHz -58.04 dBm -45.04 dB
725,000 MHz 1,000 GHz 100,000 kHz 923,73887 MHz -57.45 dBm -44,45 dB 725,000 MHz 1,000 GHz 100,000 kHz 950.38402 MHz -57.15 dBm -44,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz 46,44 dBm -33.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50537 GHz -47.13 dBm -34,13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42,78 dBm -29.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95476 GHz -42,94 dBm -29.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99300 GHz -43.67 dBm -30.67 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98350 GHz -43.68 dBm -30.68 d&
—
\ ) ] ( Il J w
ct i
Ref Level 0.00 dBm Offset 11.30 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBém
ol
2 Ju— N RN S
-50 dém
sty
-70 dB
-80 de
-90 des
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 633.07931 MHz -57.95 dim -44.95 dB
725.000 MHz 1,000 GHz 100.000 kHz 930,58762 MHz -57.41 dBém -44.41 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -46.82 dBm -33.82 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42,92 dém -29.92 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.97951 GHz -43.34 dBm -30.34 dB
il
J1 J L
Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

LTE Band 12 / 5SMHz

pectrum v || Spectrum
Ref Level 0,00 dem  Offset 11.30 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,30 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES
ine $PURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
JS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 derr L — -50 dBm
— Y S (R N P
-60 dBr -50 dBm
o
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 650,000 MHz 100.000 kHz 689.27505 MHz -67.49 dBm -54.49 dB 30,000 MHz 690.000 MHz 100,000 kHz 618.98038 MHz -67.42 dBm -54.42 dB
725,000 MHz 1,000 GHz 100,000 kHz 95273350 MHz -67,37 dBm -54,37 dB 725,000 MHz 1,000 GHz 100,000 kHz 99467597 MHz -67.17 dBm -54,17 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -38.70 dBm -25.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -39.41 dBm -26.41 db
3.000 GHz 7.000 GHz 1.000 MHz 6.98275 GHz -52.64 dBm -39.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.9163% GHz -52,74 dBm -39.74 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00500 GHz -53,40 dBm -40.49 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99350 GHz -53.44 dBm -40.44 d&
—_— —
D 10:21:09
ct i
Ref Level 0.00 dBm Offset 11.30 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBém
-50 dém J"
pori et A prirenes
-60 d
-80 de
-90 des
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 633.77926 MHz -67.59 dim -54.59 dB
725.000 MHz 1,000 GHz 100.000 kHz 936,98646 MHz -66.84 dBm -53.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -39.12 dBm -26.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -52.83 dem -39.83 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.99750 GHz -53.59 dBm -40.59 dB
il
J1 J e
Date: a
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

LTE Band 12 / 10MHz

pectrum 5 Spectrum
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES
ine SPURIOUS INE_ABS PABS e PURIOUS INE_ABS S
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 derr -50 dBm + —
Lo e P Y I L PN -
-60 dBr -60 dBm
™
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.57500 MHz -67.81 dBm -54.81 dB 30,000 MHz 690.000 MHz 100.000 kHz 635.47913 MHz -67.75 dBm -54.75 dB
725,000 MHz 1.000 GHz 100.000 kHz 967.28095 MHz -67.30 dBm -54,30 dB 725,000 MHz 1,000 GHz 100.000 kHz 922,13915 MHz -67.08 dBm -54,00 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -38.64 dbm -25.64 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.40665 GHz -38.73 dBm -25.73 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -52.78 dBm -39.78 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.91126 GHz -52,94 dBm -39.84 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99050 GHz -53.47 dBm -40,47 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99200 GHz -53.58 dBm -40.58 dB
—_— —
\ , ] ( I J o
D D 27.FEB.2021 01:00:40
ct i
Ref Level 0.00 dBm Offset 11.30 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBém
-40 dBém
-50 dBm t
J—— R
L N LSV W
-60 d
-80 de
-90 de
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 616.78055 MHz -67.58 dBm -54.58 dB
725.000 MHz 1,000 GHz 100.000 kHz 948, 18442 MHz -67.10 dBm -54.10 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -39.00 dBm -26.00 d&
3.000 GHz 7.000 GHz 1.000 MHz 5.95738 GHz -52.84 dem -39.84 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.99200 GHz -53.67 dBm -40.67 dB
il
J1 J e
Date: 01:06:14
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0204
40 Normal Voltage 0.0011
30 Normal Voltage 0.0126
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0204
0 Normal Voltage 0.0031

PASS
-10 Normal Voltage 0.0174
-20 Normal Voltage 0.0041
-30 Normal Voltage 0.0041
20 Maximum Voltage 0.0143
20 Normal Voltage 0.0204
20 Battery End Point 0.0007

Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.67 V. ; Maximum Voltage =4.26 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A12-24 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

LTE Band 13

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 13/ 10MHz

16QAM

RB Size

64QAM

256QAM

Middle CH

Full RB

Full RB

Full RB

Full RB

Limit: 13dB

4.93

5.83

6.41

Result

LTE Band 13/ 10MHz / QPSK

PASS

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB

Spectrum 3 Spectrum £
Ref Level 30.00 cBm  Offset 11,30 b Ref Level 30.00 cBm  Offset 11,30 b

o att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz

@153 view @153 view

s = g

o s o

5
00 00 -
%
1E- 1E-
3
i
. | .
1 \ 1 v
i i
F 782.0 MHz Mean Pwr + 20.00 di F 782.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2061 cBm 26,36 dbm 5.75 dB 2.35 dB 4.06 dB 4.93 dB 5.42 dB Trace 1 | 19.76 dbm 26,30 dbm 6.53 dB 3.01d8 4.90 dB 5.83 dB 6.35 0B
L e —
[ i [

Middle Channel / Full RB

Spectrum T
Ref Level 30.00 cBm  Offset 11,30 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view
S
[
o
00 —
1E-
) 1
1 t
i
|
|
i
b
F 782.0 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 1574 cbm 26,04 dbm 7.30 dB 3.13 dB 5.16 0B ©.41 dB 7.01 dB
—— —
SERIAAEED e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 486 | 496 | 9.85 | 9.63 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.85 - 9.89 - - - - -
TEL : 886-3-327-3456 Page Number 1 A13-2 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2215B

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

L I ]

ectrum -
Ref Level 30.00 GBm  Offset 11,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.95 dBm)| ™M1[1] 12.90 dBm)
781.99100 MHZ| 780.85200 MHz
= 1) ndB 26.00 dB @ ndB 26.00 dB
104 P e WA e N -\\Bw_,.x\_,__,\/u\__\ 4.855000000 MHZz 104 S .S iy 4.955000000 MHz|
T Q factor 160.9 tor 157.5
od 0 d
1%
10 df 10 d '
/ \
20d 20d f {
f 1 {
/ e S ] W ren
-30 T = - -30 77
Fcd G ¥
40 df -40 di
50 d -50 di
&nd 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 781.391 MHz 13.95 dBm nd@ down 4.B55 MHz M1 1 7BD.352 MHz 12.90 dBm nd@ down 4,955 MHZ
TL 1 779.582 MHz -11.71 dam nd8 26.00 dB TL L 779.542 MHz -13.47 dbm n 26.00 dB
T2 1 784.448 MHz -12.17 dém Q factor 160.9 T2 1 7B4.498 MHz -13.33 dém Q factor 157.5

J

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,30 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.70 dBm) MiL1] 14.03 dBm)
785.7160 MHz 782.9790 MHZ
M
20 N ndg X 26.00 dB| 2 !'. ndg 26.00 dB|
104 A=A B 9.850000000 MHZ| 104 P Al L T A 9.630000000 MHz|
7 Q fa 79.4] 7 Q fe \ 81.3
od L v od i 4
i Y 1 !
-10 d - 2 Z10d -
/ A \
/ \ ] \
20 d { e haar——ra 20 d
A o~ r
a0 T 30
/ ™~ J
/ /
-40 dj — -40 di vi
A e
50 d 50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 785.716 MHz 15.70 dam nd8 down 9.85 MHz ML L 7B2.979 MHz 14.83 dam nd8 down 9.63 WHZ
T 1 777.125 MHz -10.02 dBm nd8 26.00 dB TL L 777.205 MHz -10.99 dbm 26,00 d8
T2 1 786.975 MHz -10.28 dém Q factor 79.8 T2 1 7B6.B35 MHz -11.74 d8m 81.3
L J L ) L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 11,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 300 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 12.19 dBm) MiL1] 04 dBm
78383800 MHz 7681.5200 MHZ
20 ndg 1 26.00 dB| 2 /X- ndg 26.00 dB|
By Fa 4.845000000 MHz p a¥e alm ] e B 9.890000000 MHZ
wod 7 i v & "G factyr™ ‘—\ 161.9) n il a factor 79.0
od [
7
/ | \
-0 d =
) {
21 oo S
vy, aORPLN o
-30 SV e A
s
40 d
50 df
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.838 MHz 12.19 dam nd8 down 4.845 MHz ML TBL.52 MHz 14,04 dBm nd8 down 9,89 WHZ
T 1 779.562 MHz -13.97 dbm nd8 26.00 dB TL L 777.065 MHz -11.70 dbm n 26.00 d8
T2 1 784.408 MHz -13.80 dém Q factor 161.8 T2 1 7B6.955 MHz -11.62 d8m Q factor 79.0
L U J wa L JU J ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 451 | 449 | 899 | 9.07 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.49 - 9.01 - - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.06 dBm) ™M1[1] 12.72 dBm)
- 784.13800 MHz - 781.14100 MHZ]
Occ B 4.505404505 MHz 1 4.485514486 MHZ
w0 lfx e _pobeeer\a A an o po o 0d 1 . AR 2
/ / |
. 7 ’ / t
10 d \ 10 di ! L
7 \ ! 4
204 / \ 204 / \
2 f & : ] \ A
/ men Y L , s e
T E =
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 784,138 MHz 14.06 dam ML FBL141 MHz 12.72 dam
T 1 779.74225 MHz 7.73 dBm Oce Bw 4.505494505 MHz TL L 779.75225 MHz 7.77 dBm Oce Bw 4.485514486 MHz
T2 1 784.24775 MHz 9.18 dam T2 1 78423776 MHZ 7.56 dam
L U J wa L JU J ]
ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,30 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 17.2a dBm) MiL1] 5 dim
2 1 782.5000 MHz o ML 970 MHzZ
» A Occ Bw 8.991008991 MHz| Oce 9.070929071 MHz|
v T R AN T1 | = e b ] 2
10d T 10 df %
i / \
ad / 0 di [ L
J /
-10 df 7 -10 d
I
204 ~ 20d
o, o
30 7 = -30 =
4 /
-40 ds /
SO S v
50 6
60 d -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.5 MRz 17.23 dam ML L 7B4.507 MHz 16.35 dam
T 1 777.5245 MHz 10.66 dBm Oce Bw £.991008951 MHz TL L 777.4845 MHz .67 dBm Oce Bw 9.070929071 MHz
T2 1 786.5158 MHz 9.79 dam T2 1 786.5554 MHz 8.99 dam

i

4 [S 4 -
ectrum - ctrum
Ref Level 30.00 GBm  Offset 11,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 300 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 12.11 dBm) MiL1] 14.01 dBm)
2 783.94800 MHz o 778.2640 MHz
Occ Bw M1 4485514486 MHz| - Occ Bw 9.010989011 MHz|
wad y R o —] v 10 d ’\ ad -, FaYR YN oot N ey
ik 1
/
od + od f ¥
/ \ / \
-0 d s -10 di y v
! / |
20 df 20 df i
A e N A J MY N .
Rl wv L 30 -
40 d -40d
50 df 50 d
&nd -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783,948 MHz 12.11 dam ML 77E. 264 MHZ 14.01 dBm
T 1 779.76224 MHz 6.90 dBm Oce Bw 4,485514456 MHz TL L 777.5045 MHz 7.91 dm Oce Bw 9.010969011 MHz
T2 1 784.24775 MHz 8.12 dam T2 1 786.5155 MHz 8.72 dam
L U wa

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2215B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

1.MAR.2021

18z

11:24

oo
pectrum (=)|[spectrum ] E
Ref Level 30.00 dBm  Offset 11.30 dp Mode Auto FFT Ref Level 20.00 dem  Offset 11,30 d& Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@1 Avapur @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 .a[':'mu BOURIOUS ) INE ABS PABRS 20 db‘up —$RURIQUS JINE ARS | DABS
' |
10dB |r 10 dB J%
0dBm |I‘ 0 dBm ’ \
-10 dB: ; h -10 dBm J l
-20 o M -20 dBm f
. | | o [
SPURIOUS_LINE_ABS, / \ | SPURIOUS_LINE_ABS_ } |
-40 B 4 -40 dBm 4
7 1
RN AL
-50 dB | s | -50 dBm - i
50,58 L0.dEm I
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
8purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 764.82817 MHz -60.83 dBm -25.83 d& 763.000 MHz 775.000 MHz .250 kHz 774.34665 MHz -60.88 dBm -25.88 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.89955 MHz -48.44 dBm -35.44 di 775.000 MHz 775.900 MHz 100.000 kHz 775.08487 MHz -48.79 dem -35.79 db
775.900 MHz 776.000 MHz 30.000 kHz 775.94371 MHz -52.30 dém -39.30 d8 775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -54.53 dBm -41.53 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.36064 MHz 19.53 dém -10.47 d& 776,000 MHz 788,000 MHz 100.000 khz 786.65135 MHz 19.30 dem ©10.70 dB
768.000 MHz 788.100 MHz 30.000 kHz 788.00704 MHz -54.68 dBm -41.68 d& 788,000 MHz 738.100 MHz 30.000 kHz 788.00005 MHz -53.56 dém -40.56 dB
768.100 MHz 793.000 MHz 100.000 kHz 788.89545 MHz -48.29 dBm -35.29 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.39126 MHz 48,13 dBm -35.13 dB
793.000 MHz 806.000 MHz 6.250 kHz B803.27922 MHz -60.78 dBm -25.78 dB 793,000 MHz 806.000 MHz 6.250 kHz 805.03247 MHz -60.66 dBm -25.66 dB
i ) S [ ] ) wa

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur o |l Spectrum

Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto FFT Ref Level 20,00 dém  Offset 11,30 dB Mode Auta FFT

SGL Count 100/100 SGL Count 100,100

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES Limit fheck PABS

20 dbife—beueious Vive ans pake 20 dbifie—$BURIOUS_| INE_ABS. pagS

10 dem- 10 deém

e [ . J(mwl

10 dem — E g -10 dBm — , |

-20 dem ) - 20 dem

| . f \
wwl-nw LINE_ABS | SPURIOUS_LINE_ABS ‘Jl \..,\
-40 dBm 40 dBm oo I
M"'r\ ! L

50 dem J 50 dBm )

Sl R B

Start 763.0 MHz 7007 pts stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz

i Spurious Emissions

M“' | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,91009 MHz -59.20 dém -24.20 dB 763.000 MHZ 775,000 Mz 6,250 Kz 785 05504 Mz 6070 dbm —ot.70 08
775.000 MHz 775,900 MHz 100,000 kHz 775,89055 MHz -39,41 dém -26.41 dB 775.000 MHz 775,900 MH= 100.000 kHz 775 86449 MHz 48,95 dBm 3595 db
775.900 MHz 776,000 MHz 30.000 kHz 775.99456 MHz -43.01 dBm -30.01 dB 775.000 MHz 776,000 MHz 30,000 kHz 375.99595 MHz 53,46 dm a0 46 db
776.000 MHz 788,000 MHz 100,000 kHz 779,78222 MHz 5.06 dem -23.04 d 776.000 MHz 788000 MHz 100,000 kHz S84 79321 MHe & 45 dBm 2355 db
788,000 MHz 788,100 MHz 30.000 kHz 788,02802 MHz -48.37 dBm -35.57 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00005 MHz -39.42 dem -26.42 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.35210 MHz -43.36 dBm -30.36 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 11713 MHe 34 44 dBm o1 44 db
793.000 MHz 806,000 MHz 6.250 kHz 804,92857 MHz -60.59 dBm -25.69 dB 293,000 MHz 806,000 MHz & 250 ks 736 59951 Mie T 3545 b

Y
i it rJ
parer 1.MAR.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-6 of 14



SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG0OD2215B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

=)

Ref Level 30.00 dBm

Offset 11.30 dB Mode Auto FFT

Spectrum

Ref Level 20.00 d&m

Offset 11,30 d& Mode Auto FFT

SGL Count 100/100 SGL Count 100/100
@1 fvgpur @1 dvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 A!':'uau BOURIOUS ) INE ABS PABRS 20 db‘up —$RURIQUS JINE ARS | DABS
10dB 'n 10 dB ﬂ
0dBm |I‘ 0 dBm l L
-10 dB: H -10 dBm — J \
-20 o jl \! -20 dBm f l\
SPURIBUS_LINE_ABS, | SPURIOUS_LINE_ABS_
a I
-40 o 40 dBm.
Vi
-50 dB | jrarea, | -50 dBm S n1,,*’ =
-E0.dR, a1 =art
Start 763.0 MHz 7007 pts Stop B806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
8purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 770.34266 MHz -60.55 dem -25.55 dB 763,000 MHz 775.000 MHz 6.250 kHz 764,01299 MHz -60.44 dBm -25.44 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -43.48 dBm -35.48 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.17398 MHz -48.95 dBém -35.95 db
775.800 MHz 776.000 MHz 30.000 kHz 775.99935 MHz -53.07 dBm -40.07 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99466 MHz -54.58 dBm -41.58 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32468 MHz 18.62 dém -11.38 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.65135 MHz 18.41 dém “11.59 dB
766.000 MHz 788.100 MHz 30.000 kHz 788.06029 MHz -54.50 dBm -41.50 d& 782.000 MHz 788,100 MHz 30.000 kHz 788.08467 MHz -51.99 dBm -39.99 dB
768.100 MHz 793.000 MHz 100.000 kHz 788.60664 MHz -48.09 dBm -35.09 dg 786.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz ~48.17 dem ~35.17 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.42208 MHz -60.71 dBm -25.71 dB 793,000 MHz 806.000 MHz 6.250 kHz 804.60390 MHz -60.42 dBm 25,42 dB
—_—
) ] L ]
L
Date: 1.MAR.2021 1%:36:26 1
oo
Spectrur Sp m
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto FFT Ref Level 20,00 dém  Offset 11,30 dB Mode Auta FFT
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit $heck BAES Limit Gheck PAES
20 dble—fRURIONS | INE ABS DAES 20 dbipe—$PURLOUS ) INE ABS DABS
10 dBm: 10 dBm
0 dB et e 0 dBm mevWM‘Ml{
-10 dBm — [( \l -10 dem — l |
-20 dBm J i -20 dBm
\ | |
JR— | i ar
SPURIOUS_LINE _ABS | SPURIOUS_LINE_ABS_ J
40 dam \\‘W\T\ ~40 dBm P Mr%\\
-50 dBm [ e -50 dBm
50.HBm: LAl dRws
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -59.88 dBm -24.88 de 763.000 MHz 775.000 MAz 6.250 kHz 766.12288 MHz -60.75 dBm 2575 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -39.42 dBm -26.42 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,89955 MHz -49.13 dbm -36.13 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98457 MHz -42.73 dBm -29.73 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz “53.66 dbm —20.66 db
776.000 MHz 788.000 MHz 100.000 kHz 780.48951 MHz 5.08 dBm -24.92 dB 776.000 MHz 788.000 MHz 100.000 kHz 785.47652 MHz 4.85 dBm -25.15 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.03002 MHz -48.58 dBm -35.58 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.02363 MHz -37.63 dbm -24.63 dB
788.100 MHz 793.000 MHz 100.000 kHz 78819545 MHz -43.72 dBm -30.72 dB 788,100 MHz 793.000 MHz 100.000 kHz 788,45079 MHz 33.62 dbm 20,62 db
793.000 MHz 806.000 MHz 6.250 kHz 804,22727 MHz -60.85 dém -25.85 d8 793.000 MHz B06.000 MHz 6.250 kHz 800.16234 MHz -60.33 dBm -25.33 dB
) J [ i )
TEL : 886-3-327-3456 Page Number 1 A13-7 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto FFT

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 11,30 de

Mode Auto FFT

@1 AvgPwr @1 AvagPwr
Limit Gheck PAES Limit fheck pabs
20 dbipe —$PURIOUS | INE ABS pAKS 20 dbjffe—fRUBLOUS LINE ARS RARS
10 dBm 10 dBm ﬂ
ode 0 dém l L
-10 dBm — -10 dBm: [ l
-20 dBm 20 dB H
R o |
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS_| / \
-40 dBm -40 dBm: —
-50 dem l s 1 -50 dB | sl f
6028, .08
Start 763.0 MHz 7007 pts Stop B06.0 MHz || ['start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency PowerAbs | Alimit Range Lo ange U RBW Frequenc Power Abs ALimit
763,000 MHz 775.000 MHz 6,250 kHz 764,94805 MHz -60.86 dBm -25.86 dB 763.000 MHz 775,000 MHz 6.250 kHz 769.15584 MHz -60.90 dém 5.90 di
775.000 MHz 775.900 MHz 100.000 kHz 775.42572 MHz -4.26 dBm -36.26 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.72872 Mhz -48.06 dBm -35.06 d&
775.900 MHz 776.000 MHz 30,000 kHz 775.99366 MHz -54.86 dBm -41.86 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.92942 MHz -55.12 dém -42,12 dB.
776.000 MHz 788.000 MHz 100,000 kHz 777.31269 MHz 16.69 dBm -13.31 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.67532 MHz 17.58 dém -12.42 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.05989 MHz -54.48 dBm ~41.45 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.08616 MHz -53.60 dBm -40.60 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.60175 MHz -48.34 dBm -35.34 dB 788,100 MHz 763,000 MHz 100.000 kHz 788.27378 MHz ~48.30 dBm ~35.30 dB
793.000 MHz 306,000 MHz 6,250 kHz 800,60390 MHz -60.67 dBm -25.67 dB 793.000 MHz 806,000 MHz 6.250 kHz 805, 42208 MHz 60,39 dBm -25.30 dB
- —
1 e ) ]

SGL Count 100/100

SGL Count 100/100

Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrur Sp m [E]
Ref Level 20.00 dém  Offset 11,30 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11,30 de Mode Auto FFT

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS

20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG

10 dem- 10 dém

ode R ey 0 dBm r’-"""‘"“"“\}

-10 d8m g 1| -10 dem: — | |

-20 dBm J L -20 dem J 1

SRURIGUS_LINE_ABS 7 — | SPURIGUS_LINE_aBS_ \/J N,

-40 dem \\W 40 dBm o I‘ﬂ"\“\\

N

.50 dem lj e, -50 dBm e

60, HBm: S0HR0

Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz

P E Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 773,37562 MHz -60.48 dem -25.48 db 762,000 MHz 775.000 MAz 5.250 kHz 766.17083 MHZ -60.83 dbm -25.83 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -43.26 dém -30.26 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,89955 MHz -49.22 dbm -36.22 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -46.13 dBm -33.13 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -54.72 dBm -41.72 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.54945 MHz 3.02 dém -26.98 dB 776.000 MHz 788.000 MHz 100.000 kHz 78547652 MHz 4.29 dBm -25.71.dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00005 MHz -52.11 d&m -39.11 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.01863 MHz -38.08 dBm -25.08 dB
788.100 MHz 793.000 MHz 100.000 kHz 768,90035 MHz -46.27 dBm -33.27 B 788,100 MHz 793,000 MHz 100,000 kHz 788,12602 MHz -32.61 dBm -19.61 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.69481 MHz ~60.72 deém -25.72 d8 793.000 MHz 806.000 MHz 6.250 kHz 798.26623 MHz -60.61 dbm -25.61 dB
) J [ i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2215B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

(=)

Offset 11.30 dB Mode Auto FFT

Spe m

Ref Level 30.00 dém
SGL Count 100/100

Offset 11,30 de

Mode Auto FFT

@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ¢heck PABRS
20 dbie—fRURIOUS | INE ABS 20 dhifpe—sRURIOUS | INE ABs | pape Il
10 dBm 10 dBm H
0ds 0 dem H
-10 dBm — -10 dBm + \
-20 dBm -20 dB ; i
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS_ J ]|
-40 dBm N 40 dBm 7
\ L
-50 dBm l =~ T -50 dB | SV NS i
ERB 0B |
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77065435 MHz -60.74 dBm -25.74 dB 763.000 MHz 775,000 MHz 6.250 kHz 765.84715 MHz -60.93 dBm -25.93 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.52463 MHz -4.06 dBm -36.06 db 775.000 MHz 775,900 MHz 100.000 kHz 77510564 MHz -48,00 dBm -35,00 dB.
775.900 MHz 776.000 MHz 30.000 kHz 77599995 MHz -53.82 dBm -40.82 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.90005 MHz -54,61 dBm -41,61 dB
776.000 MHz 788,000 MHz 100,000 kHz 77761239 MHz 19,36 dBm -10.64 dB 776.000 MHz 786,000 MHz 100.000 kHz 786,42358 MHz 20.18 dBm “9.82 db
788.000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -54.62 dBm -41.62 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.06479 MHz -54.51 dBm -41,51 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.39515 MHz -48.19 dBm -35.19 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.65550 MHz -47.03 dém -34.03 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.74675 MHz -60.72 dBm -25.72 dB 793.000 MHz 806,000 MHz 6.250 kHz 800.05844 MHz -60.73 dBm -25.73 dB
T T
1 e ] (]
Date: 19 3
oo
v
Ref Level 30.00 dém  Offset 11.30 de Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PAES
20 dbiffe—FRURLOUS L INE ABS | DAE
10 dBem-
0 dBm s pilatihacs
-10 dB I[ !
-20 de: J \
SPURIOUS, LINE ABS \N]r
-40 dBm o N\\
-50 dém |"j
Elil= e =
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.75425 MHz -60.72 dem -25.72 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -42.56 dBm -29.56 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -45.68 dBm -32.68 dB
776.000 MHz 788,000 MHz 100.000 kHz 783,22278 MHz 3,42 dBém -26.58 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.05529 MHz -36.94 dBm -23.94 dB
788,100 MHz 793,000 MHz 100.000 kHz 788,10245 MHz -31.91 dém -18.91 d8
793.000 MHz 806,000 MHz 6.250 kHz 793.04545 MHz -58.92 dBm -23.92 dB
il
I J -
Date: 1 22:06:06
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